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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 99% BANDWIDTH
RESULT: Pass

5.1.4 20pDB BANDWIDTH
RESULT: Pass

5.1.5 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.6 NUMBER OF HOPPING CHANNELS
RESULT: Pass

5.1.7 DWELL TIME
RESULT: Pass

5.1.8 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Pass

5.1.9 RADIATED SPURIOUS EMISSIONS
RESULT: Pass

5.2.1 RADIATED EMISSIONS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park
Nanshan District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

IC OATS Registration No.: 5077A-2

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/N Cal&?";?lted
Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2015-01-11
Test Receiver Rohde & Schwarz ESCS30 100307 2015-01-11
Bilog Antenna Schwarzbeck VULB9163 9163-323 2015-01-11
Loop Antenna Schwarzbeck FMZB1516 1516131 2015-01-11
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2015-01-11
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2015-01-11
Pre-Amplifier Rohde & Schwarz EEBT 1835 3791 2015-01-11
Broadband antenna | CHASE CBL6111C 2576 2015-01-11
Horn Antenna AR AT4002A 305754 2015-01-11
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 2015-01-11
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2015-01-11
Artificial Mains 2015-01-11
Network Schwarzbeck NLSK8126 8126431
Pulse Limiter Rohde & Schwarz ESH3-22 100815 2015-01-11
50_ Coaxial Switch | Anritsu Corp MP59B 6200283933 | 2015-01-11




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 17045187 001 Seite 7 von 82
Test Report No. Page 7 of 82

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance
on a regular basis using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were included in this report
and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)
file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. Loacated at F1, Bldg. A, Changyuan New Meterial Port,
Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057, P.R. China, is
listed on the US Federal Communications Commission list of facilities and Industry Canada
OATS list approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The equipment under test (EUT) is a laser distance meter with Bluetooth function. The
EUT can transfer measurement result to phone/PC via Bluetooth connection.

For details refer to the User Manual, Technical Description and Circuit Diagram.

The EUT is identical with model iLDM-150 in all designs except the model number and
enclosure color.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Laser Distance Meter
Type Designation: DT500

FCC ID IWK-DT500

IC 1590A-DT500

Table 3: Technical Specification of EUT

Technical Specification Value
Bluetooth Version Bluetooth 3.0+EDR
Operating Frequency 2402~2480 MHz
Modulation GFSK, 8DPSK, 7/4DQPSK
Number of channel 79

Chanel spacing 1MHz

Hopping rate 1600

Antenna type PCB antenna
Antenna gain 2dBi

Bluetooth power Class 2

Measured Maximum EIRP 0.43dBm

Extreme Temperature Range 0~40°C
Operation Voltage DC 3.0V
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3.3 Independent Operation Modes

On, Transmitting
On, Receiving
On, Measuring
Off

cow>

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Block Diagram - Circuit Diagram
- Bill of Material - Instruction Manual
- Rating Label - PCB layout

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Emission:  The equipment under test (EUT) was configured to measure its
highest possible radiation level. The test modes were adapted accordingly in
reference to the instructions for use.

Radio Spectrum:  The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test
modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
Due to difference described in clause 3.1, all tests were applied on iLDM-150.
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Table 4: RF channel and frequency of EUT
RF Frequency |[RF Frequency |RF Frequency |RF Frequency
Channel |(MHz) Channel |(MHz) Channel |(MHz) Channel |(MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00

4.3 Special Accessories and Auxiliary Equipment

None.

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement
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Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test date : 2014-11-01
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal PCB antenna, the
directional gain of antenna is 2 dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient
to comply with the provision.

Refer to EUT photos for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2014-10-27

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2009
125 mW

Shielded room

Low/ Middle/ High
A

23°C

48%

101 kPa

Table 5: Test result of Peak Output Power, BDR

Pass

Channel Peak Output Power Limit

Channel Frequency
(MHz) (dBm) (mW) (mW)
Low Channel 2402 -0.33 0.93 125
Middle Channel 2441 -0.04 0.99 125
High Channel 2480 0.05 1.01 125

Table 6: Test result of Peak Output Power, EDR

Channel Peak Output Power Limit

Channel Frequency
(MHz) (dBm) (mW) (mW)
Low Channel 2402 0.11 1.03 125
Middle Channel 2441 0.39 1.09 125
High Channel 2480 0.43 1.10 125
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Test plot of peak output power
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5.1.3 99% Bandwidth

RESULT: Pass
Date of testing : 2014-10-27

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2009
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 23°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Table 7: Test result of 99% Bandwidth, BDR

Channel Channel Frequency (MHz) 99% Bandwidth (kHz) Limit (MHz)
Low Channel 2402 984 /
Mid Channel 2441 984 /
High Channel 2480 984 /

Table 8: Test result of 99% Bandwidth, EDR

Channel Channel Frequency (MHz) 99% Bandwidth (kHz) | Limit (MHz)
Low Channel 2402 1.194 /
Mid Channel 2441 1.194 /
/

High Channel 2480 1.194
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Test plot of bandwidth
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5.1.4 20dB Bandwidth
RESULT: Pass
Date of testing 2014-08-25
Test standard FCC Part 15.247(a)(1)
RSS-210 A8.4 (2)
Basic standard ANSI C63.4: 2009
Kind of test site Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 23°C
Relative humidity : 48%
Atmospheric pressure 101 kPa
Table 9: Test result of 20dB Bandwidth, BDR
Channel Channel Frequency (MHz) 20dB Bandwidth (kHz) Limit(MHz)
Low Channel 2402 600 /
Middle Channel 2441 606 /
High Channel 2480 600 /
Table 10: Test result of 20dB Bandwidth, EDR
Channel Channel Frequency (MHz) 20dB Bandwidth (kHz) Limit(MHz)
Low Channel 2402 786 /
Middle Channel 2441 786 /
High Channel 2480 786 /
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Test plot of 20dB bandwidth
BDR
®
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5.1.5 Carrier Frequency Separation
RESULT: Pass
Test date 2014-10-27
Test standard FCC Part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2009
Limit 2 25kHz or 2/3 of 20dB bandwidth,
whichever is greater
Kind of test site Shielded room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 23°C
Relative humidity 48%
Atmospheric pressure 101 kPa
Table 11: Test result of Carrier frequency separation
Channel Measured Channel .
Channel Frequency(MHz) | Separation (MHz) Limit (kHz) Result
Low Channel 2402
= 25kHz or 2/3 of 20dB
Adjacency 1.002 . Pass
Channel 2403 bandwidth
Middle Channel 2441 002 > 25kHz or 2/3 0f 20dB |
Adjacency 2442 : bandwidth ass
Channel
High Channel 2480 002 > 25kHz or 2/3 of 20dB |
Adjacency 2479 : bandwidth ass
Channel
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Test plot of frequency separation
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«RBW 100 kHz >elta 3 [T1 ]
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5.1.6 Number of Hopping Channels
RESULT: Pass
Test date 2014-10-27
Test standard FCC Part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2009
Limit > 15 non-overlapping channels
Kind of test site Shielded room
Test setup
Operation Mode A
Ambient temperature 23°C
Relative humidity 48%
Atmospheric pressure 101 kPa
Table 12: Test Result of Number of Hopping Frequency
Frequency Range Measured Quantity of Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass

Figure 1 Test plot of hopping channels

®
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5.1.7 Dwell Time

RESULT: Pass

Test date : 2014-10-27

Test standard : FCC Part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2009

Limit : <0.4s

Kind of test site : Shielded room

Test setup

Operation Mode : A

Ambient temperature : 23°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Table 13: Test result of Dwell time

Channel Data Mode Pulse Width (ms) Measured Dwell time(s) Limit(s)
DHA1 0.43 0.11 <0.4

Low Channel DH3 1.72 0.25 <0.4
DH5 2.98 0.32 <0.4
DHA1 0.43 0.11 <0.4

Middle Channel DH3 1.7 0.23 <0.4
DH5 2.65 0.32 <0.4
DHA1 0.43 0.11 <0.4
DH3 1.72 0.26 <0.4

High Channel

DH5 2.98 0.34 <0.4
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5.1.8 Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2014-10-29

FCC Part 15.247(d)

RSS-210 A8.5

ANSI C63.4: 2009

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Shield room

Low/Middle/ High
A

23°C

48%

101 kPa

For details refer to following test plots.
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Test Plots of Conducted Emission, BDR mode
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High Channel
Spectrum | |n%1
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Test Plots of Conducted Emission, EDR mode
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Middle channel

Spectrum |
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Conducted Emission at bandedge
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5.1.9 Radiated Spurious Emissions

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site
Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2014-11-04

FCC Part 15.247(d),FCC 15.205,

RSS-210 Clause 2.2

ANSI C63.4: 2009

Radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

3m Semi-Anechoic Chamber

Low/ Middle/ High
C

25°C

55%

101 kPa

For details refer to the test plots below.
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Test Plots of Radiated Spurious Emission

ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLIDM-150
Manufacturer:
Operating Condition: T¥ Z40ZMH=z

Test Site: Zffshielding Room
Operator: LAN

Test Specification: DO 3V

Comment: X

Start of Test: Z014-11-04 /
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment:

Btart of Test:

SCAN TABLE:

Short Description:

Later Distance Meter M/MN:iLDM-150

TY Z40ZMH=
Zffshielding Room
LAN

Do 3V

b4

Z014-11-04 /

"LFRE Fin"

FUB 3TD WTERME 1.70

dtart dtop dtep Letector Meas. IF Transducer
Frequency Freguency Width Time Bandw.
5.0 kHz 150.0 kHz 100.0 H= CDuasiPeak 1.0 = Z00 Hz 1516M
150.0 kH= 30.0 MH= 5.0 kH=z QuasiFeak 1.0 = 9 kH= 1516M
Level [dBpam |
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i} it oo e oot L L =
a0 T [ [ TT] A ]
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MEE E-1104-23_pre
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLOM-150
Manufacturer:
Operating Condition: TX Z40ZMH=

Test Site: Z#fghielding Room
Operator: LA

Test Specification: DC 3V

Comment: a

Start of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: 3UB STD WTERMZ 1.70
dtart Btop Btep Detector Meas. IF Transducer
Frequency Freguency Width Time Bandur.
2.0 kH= 150.0 kH= 100.0 H= QuasiFeak 1.0 = z00 Hz 1516M
130.0 kHz 30.0 MH= 5.0 kHz CDuasiPeak 1.0 = 9 kHz= 131eM
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100
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et |
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40
20
o4 ._ W — L e
- SRR i T L
% 20k S0k 40k GOk 100k 200k 300k 500k 700k 1M 2 6 % I 11 10 30
Fregquency[Hz)
MES E-1104-2Z2 pre
(e I.TM LETE Waoltage 207
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ACCURATE TECHNOLOGY CO. ,LTD
Foo Class B 3M Radiated

EUT:
Manufacturer:
Operating Condition:

Later Distance Meter M/N:iLIM-150

TE Z441MH=

Test Site: Z#s8hielding Room
Cperator: LAN

Test Specification: DC 3V

Conment: z

dtart of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description:
Btart Btop
Freguency Freguency
2.0 kH= 150.0 kH=z
150.0 kHz 30.0 MH=

SUE ATD VTERMZ 1.70
Detector Meas
Time
QuasiPeak 1.0 =
QuasiPeak 1.0 =

Ir

Eandw.
Z00 H=
2 kH=z

Step
Width
100.0 Hz
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Transducer

1516M
131eM

Level [dBpim |
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLOM-150
Manufacturer:
Operating Condition: TX Z441MH=

Test Site: Z#fghielding Room
Operator: LA

Test Specification: DC 3V

Comment: k4

Start of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: 3UB STD WTERMZ 1.70

dtart Btop Btep Detector Meas. IF Transducer

Frequency Freguency Width Time Bandur.

2.0 kH= 150.0 kH= 100.0 H= QuasiFeak 1.0 = z00 Hz 1516M

130.0 kHz 30.0 MH= 5.0 kHz CDuasiPeak 1.0 = 9 kHz= 131eM
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLOM-150
Manufacturer:
Operating Condition: TX Z441MH=

Test Site: Z#fghielding Room
Operator: LA

Test Specification: DC 3V

Comment: a

Start of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: SUE STD WTERMZ 1.70
dtart Btop Btep Detector Meas. IF Transducer
Frequency Freguency Width Time Bandur.
2.0 kH= 150.0 kH= 100.0 H= QuasiFeak 1.0 = z00 Hz 1516M
130.0 kHz 30.0 MH= 5.0 kHz CDuasiPeak 1.0 = 9 kHz= 1516M
Lewel [dBpam |
130
-_-"_--—-.-
100
g0
et |
&0
40
20
D - } P Ry SEENE S - - — — =
- | [P 1 C T [
% 20k S0k 40k GOk 100k 200k 300k 500k 700k 1M 2 6 % I 11 10 30
Fregquency[Hz)
MEF E-1104-27_pze
(e I.TM LETE Waoltage 207
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLOM-150
Manufacturer:
Operating Condition: TX Z480MH=

Test Site: Z#fghielding Room
Operator: LA

Test Specification: DC 3V

Comment: x

Start of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: SUE STD WTERMZ 1.70
dtart Btop Btep Detector Meas. IF Transducer
Frequency Freguency Width Time Bandur.
2.0 kH= 150.0 kH= 100.0 H= QuasiFeak 1.0 = z00 Hz 1516M
130.0 kHz 30.0 MH= 5.0 kHz CDuasiPeak 1.0 = 9 kHz= 131eM
Lewel [dBpam |
130
-_-"_--—-.-
100
g0
)
&0
40
20
D T TR . . — i
- [T [ [] 1 M [
% 20k S0k 40k GOk 100k 200k 300k 500k 700k 1M 2 6 % I 11 10 30
Fregquency[Hz)
MEF E-1104-25_pze
(e I.TM LETE Waoltage 207
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ACCURATE TECHNOLOGY CO. ,LTD

Foo Class B 3M Radiated

EUT: Later Distance Meter M/N:iLIM-150
Manufacturer:
Operating Condition: TX Z2430MH=z

Test Site: Z#s8hielding Room
Cperator: LAN

Test Specification: DC 3V

Conment: T

gtart of Test: 2014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: 2UB STD VTERMZ 1.70

Btart Btop Step Detector Meas. IF Transducer

Fregquency Frequency Width Time EBandur.

2.0 kH= 150.0 kH= 100.0 H= QuasiPeak 1.0 = Z00 Hz 1516M

150.0 kHz 30.0 MH= 3.0 kHz CuasziPeak 1.0 = S kHz 131eM

Level [cBpim |

130

-_-""---.-
100
=]
.

=]

4n

20

|:| el sy i o = =
20 I [

* 20k 30k 4k GOk 100k 200k 300k 500k 7OOK 1M 2 3 4 BM 10mM 30
Frequency[Hz]
MES E-1l04-28 pre

1. IM LERTE Voltage AU
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ACCURATE TECHNOLOGY CO. ,LTD

FCoC Class B 3M Radiated

EUT: Later Distance Meter M/N:iLOM-150
Manufacturer:
Operating Condition: TX Z480MH=

Test Site: Z#fghielding Room
Operator: LA

Test Specification: DC 3V

Comment: a

Start of Test: Z014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: SUE STD WTERMZ 1.70
dtart Btop Btep Detector Meas. IF Transducer
Frequency Freguency Width Time Bandur.
2.0 kH= 150.0 kH= 100.0 H= QuasiFeak 1.0 = z00 Hz 1516M
130.0 kHz 30.0 MH= 5.0 kHz CDuasiPeak 1.0 = 9 kHz= 1516M
Lewel [dBpam |
130
-_-"_--—-.-
100
g0
.
&0
40
20
D = NV bl u -
o CTT [ N A
% 20k S0k 40k GOk 100k 200k 300k 500k 700k 1M 2 6 % I 11 10 30
Fregquency[Hz)
MEF E-1104-20_pze
(e I.TM LETE Waoltage 207
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ACCURATE TECHNOLOGY CO., LTD.

Site: 2# Chamber

F1Bldg,A,Changyuan New Material Paort Keyuan Rd, Tel:+86-0755-26503230
Science & Industry Park Manshan Shenzhen P R China Fax +86-0755-26503356

Job Mo LANZ #1 Polarization:  Horizontal

Standard: FCC ClassB 3M Radiated Power Source: DC 3

Testitern: Radiation Test Date: 14/11/04/

Temp.[ CYHum(%) 25 C/55% Time:

EUT: Laster Distance Meter Engineer Signature:

MWode: TH 2402MHz Distance: 3m

Model: iLOM-150

MWanufacturer:

MNote:

70.0 dBuv/m

60

a0

10

a0

20

limit1:

10
0.0 : P : : : : : Lo
30,000 40 50 60 70 80 300 400 500 GOU 700 10000 MHz
Freqg. Reading Factar Result Limit  [Margin Height | Degree
Noo b bz | @Bvimy | cdBy | dBuvim) | caBuvimy | coEy | DEEEY | e | cegy | REMArk
1 364 2473 37.84 -15.88 22.06 46.00 |-23.94| QP
398.1148 39.34 -15.64 23.70 46 00 |-22.300 QP
448 2619 38.61 -14.71 23.90 46.00 | -22.100 QP
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Charniser
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-28503290
Science & Industry Park,Manshan Shenzhen P R China Fax: +BE-0755-26503306
Job Moo LAMZ #2 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Fower Source: DC 3
Testitern:  Radiation Test Date: 14/11/04f
Temp.[ CyHum (%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
M ode: TH 2402MHz Distance:  3m
Wodel: iLOM-150
Manufacturer:
Mote:
700 dBuv/m
limiit1 -
3]
50
40
an
20
10
0o ; ; L ; ; ; ; ; o
30,000 40 50 &0 70 B0 300 400 500 G600 700 1000.0 MHz
Freg. Reading Factor Result Limit  |Margin Height | Degree
No. MHz) | (dBuvsm) | (@B) | (dBuvimy | (dBuvim) | By | PR | e | ey | TREMA
1 8906.3039] 2588 -6.00 19.88 A6.00 |-26.12[ QP
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& ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1Bldg.& Changyuan Mew Material Port Keyuan Fd, Tel:+B6-0755-268503250
Science & Industry Park Nanshan Shenzhen P.R.China Fac +86-0755-28503308
dob Moo LANZ #3 Palarization:  “ertical
Standard: FCC Class B 3M Radiated Power Source: DC 3
Testiterm:  Radiation Test Date: 14/11/04/f
Temp.( CHHum.(%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
"Mode: TH 244 1MHz Distance: dm
"Model: iLOM- 150
Manufacturer
Mote:
700 dBuV/m
: limit1:
(1]
50
4n
an
20
10
oo : : L : : : : : Lk
30.000 10 50 B0 70 80 300 400 500 600 700 10000 MHz

Freg. Reading Factor Result Limit  |Margin
(MHz) (dBuvim) (dB) (dBuv/im) | (dBuv/m) | (dB)

Height

Mo Detectar gt

Degree
(deq.)

Rermark

1 BB7.3476| 2Z6.89 -B6.32 20.57 46.00 |-25.43| QF
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@E! ACCURATE TECHNOLOGY CO_, LTD. Site: 2% Chamber
F1Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen P R China Fax:+86-0755-26503348
Job Mo LANZ #4 Polarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3
Testitem: Radiation Test Date: 14/11/04/
Temp.( Cy¥Hum (%) 25 C/585% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: T 244 1M Hz Distance:  3m
Model: iLOM-180
Manufacturer
Mote:
700  dBu/m
: Timit1:

60

al

40

a0

20

10
0.0 : : L : : : : : R
30.000 40 50 B0 70 80 300 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
Noo bz | @Buwmy | (@BY | (@Buvdm) | (@Buvim) | By | PR | em | ceny | Rk
1 380.8480 18.52 -1578 2274 400 |-23.26| QF
2 396 1188 4022 -19 67 24 45 400 |-21.45) QP
d 448 2619 a7.40 -14.71 22.649 46.00 |[-23.31 QP




Produkte
Products

A TUVRheinland®

Priufbericht - Nr.:
Test Report No.

17045187 001

Seite 50 von 82
Page 50 of 82

® ACCURATE TECHNOLOGY CO_, LTD.
F1Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R .China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503398

Job Moo LANZ #5

Testitern: Radiation Test
Temp.( CW¥Hum.(%) 25 C/a5
EUT: Laster Distance Meter
Mode: Tx 2480MHz

Model: iLOM-150
Manufacturer:

Standard: FCC Class B 3M Radiated

%

Polarization:

Fower Source:

Date: 14/11/04/

Time:

Horizontal

DC 3w

Engineer Signature:

Distance:

am

Mote:

700 dBuv/m

1]

al

40

an

20

limit -

10
0.0 : P : ; : [
30.000 40 a0 B0 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No Az | Buwimy | (0B) | (@Buvimy |(dBuvimy | e | PEET | e | qeny | REMrk
1 416.0824] 3931 | -1540 | 2391 4600 |-2208 @P
4432618] 3812 | 1471 | 2341 4500 |-2288| ap
982 0878| 2758 | -523 | 2236 g400 |-3154] QP
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ACCURATE TECHNOLOGY CO., LTD.
F1EBldg.A Changyuan Mew Material Fort Keyuan Rd,

Tel:

Site: X Chamber
+86-0755-265032590

M odel; iLOM-150
M anufacturer:

EUT: Laster Distance Meter
M ode: TH 2480MHz Distance:  3m

Engineer Signature:

Science & Industry Park Nanshan Shenzhen P R .China Fax: +8B6-0755-26503396
Jdob Mo LAMNZ #8 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitern: Radiation Test Date: 14/11/04/
Temp [ ClWHum(%) 25 C/55% Time:

Mote:

700 dBu¥/m

Timit 1 -
&0
50
a0
a0
20
10
0o : P : : : : : R
30000 40 50 60 70 80 300 400 500 GO0 700 10000 MHz
Freqg. Reading Factor Result Limit  |Margin Height | Degree
NO L iz | Buvimy | @By | (dBavimy | dBuvim) | @e) | PEEET | em | eny | REMArk
1 835 .BERD 27.80 -714 20.45 46.00 |-25.95] QF
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ACCURATE TECHNOLOGY CO., LTD.

F1BldgA Changyuan Mew Material Part Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P R China

Site: 24 Chamber

Tel:+86-0755-26503280
Fax +86-0755-26503356

Joh No.:
Standard: FCC Class B 3M Radiated
Testitem:
Temp.(
EUT:
Mode:
Model:
Manufacturer:

CYHUM (%)

LAMNZ #7

Radiation Test

25 C/f55
Laster Distance Meter

TK 2402MHz

iLDmM-150

%

Yertical
DC 3y

Folarization:
Fower Source:
Date: 1441 1/04f
Time:

Engineer Signature:

Distance:  3m

Mote:

110.0  dBu¥/m

H H : : : Timit1
100 a ------------ ----------------------------------
S i P i
9 : i B :
8 | VNN SSUNUR SUURUTROURL SUSUUROR SRR SO SO OO NSRS
S SOROTR FRRSOOSS UURUON OTOTON NONOOOL OOO A 108 SO
Wl Y N HE
e |
40
30
20.0 ; ; : ; P
1000000 2000 3000 5000 6000 7000 SO0009000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHZ) | (@Buvim) | (dB) | (dBuvsm) | (dBuvsmy | (oB) | D] com | cdegy | A
1 7402000| 0882 627 | 9285 7 7| peak
7 4804.027| 4533 019 | 4514 7400 |-20.88] peak
4804.027| 37.06 019 | 2687 5400 [-17.13] AVG
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& ACCURATE TECHNOLOGY COQ., LTD. Site: 2# Chamber
F1Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250
Science & Industry Park Manshan Shenzhen P R China Fax +86-0755-26503398
Job Mo LANZ #8 Polarization:  Haorizontal
Standard: FCC Class B 2M Radiated Power Source:  DC 3y
Testitem: Radiation Test Date: 14/11/04f
Tempf ClWHum(%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
tode: TH 2402MHz Distance:  3m
Wodel: iLOM-150
Manufacturer:
Mote:
1100 dBuvim
limit1
100 |
1
90
) A O S
7n _______.____.__._______._____;_ _____________________________________________________________________________________________
0 | —_— R
50
40
30
20.0 ; : ; ; ; P
1000.000 2000 3000 5000 600D 7000 $0003000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
Noo b oz [@Buvimy | @By | (@Buvim) |(dBuvim) | (aBy | PSR | em | ey | REMAK
1 2402000 97.60 -6.27 91.33 i i peak
4804.018 48.07 -0.149 47.88 T4.00 [-26.12| peak
4804018 40.28 -0.14 40.06 5400 [-13.84 AVG
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F1Bldg,& Changyuan Mew M aterial Port Keyuan Rd,

@51 ACCURATE TECHNOLOGY CO., LTD.

Science & Industry Park Manshan Shenzhen P R .China

Site: 24 Chamber

Tel:+B6-0755-26503280
Fax +88-0755-26503396

Job Mo LANZ #11

Standard: FCC Class B 3M Radiated
Testiterm: Radiation Test

Temp{ CY¥Hum(%) 28 C/55%
EUT: Laster Distance Meter

M ade: TH 2441MHz

Model: iLOM-150

M anufacturer:

Palarization:
Power Source:
Date: 1401 1/04f
Time:

Vertical
OC 3

Engineer Signature:

Distance:  3m

MNote:

110.0 dBu¥/m

limit1
L — S A — S S
a0
) F— 1 SR O T
2 T S A — RPN S S U SO S
60 | S | S S S S SO O
&0
40
an
20.0 : : ; ; P
1000.000 2000 3000 5000 G000 7000 30003000 18000.0MHz
Freg. Reading Factor Result Limit  [Margin Height | Degres
No- b By | By | Buvim) | dBuvimy | ey | PR e | gy | ek
1 7441000| 9854 | -6168 | 9248 7 7| peak
4682031 49.01 003 | 49.10 7400 |-24.80] peak
46092031| 4005 003 | 4004 5400 |-13.08] AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg.A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503230
Science & Industry Park Manshan Shenzhen P R.China Fax +8B-0755-26503396
Job Moo LANZ #12 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Fower Source: DC 3V
Testitem: Radiation Test Date: 1401 1/04/
Temp.( CYHum (%) 25 C/i55% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: Tx 244 1MHz Distance:  3m
Model: iLOM- 150
Manufacturer:
Mote:
1100 dBuVim
limit1
1) O
a0 1
o
ol
e — R — A ASSUS SR S S - R O ——
O [
40
an
20.0 : : : : : :
1000.000 2000 3000 5000 G000 7000 $000 3000 180000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
MO bz | @Buvim) | (dB) | (@Buvim) | (dBuvim) | (dB) | DEEN | e | oegy | Remark
1 2441000 9466 -B1EB 8850 ! ! neak
4882024 | 47.32 0.09 47 .41 7400 |-26.59] peak
4882024 | 38.07 0.09 38.16 5400 [-15884( AVG
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& ACCURATE TECHNOLOGY CO,, LTD. Site: T# Chamber
F1Bldg A Changyuan New Material Fort Keyuan R, Tel+86-0755-26503230
Science & Industry Park Nanshan Shenzhen P.R.China Fax: +86-0755-2650 3356
Job Mo LANZ #13 Polarization:  Horizontal
Standard, FCC ClassE 3M Radiated Power Source: DC 3y
Testitern: Radiation Test Date: 14/11/04/
Temp.( CY¥Hum (%) 26 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
Maode: TH 2480MHz Distance:  3m
W odel: iLD- 150
Manufacturer:
MNote:
110.0  dBuv/m
limit1
T SRS SO OORRUUOE SON SUSUOE NUU S UL SO SN
an 1
80
70
60
50
40
30
20.0 : : : L
1000.000 2000 3000 5000 6000 7OOO 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- L iz [@Buvim) | @B) | cBuvim) | (dBuvimy | (dEy | DR e | ceny | FREmAk
1 2450.000| 94.28 -6.05 88.33 ! i peak

4960.016| 45.352 0.36 45.68 54.00 -8.32 | peak
4880016 | 38.07 0.28 38.43 5400 |-15.57| AVG
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me‘r‘ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503280
Science & Industry Park Nanshan Shenzhen P.R.China Fax+86-0755-26503386
Job Mo LANZ #14 FPolarization:  Wertical
Standard: FCC ClassE 3M Radiated FPower Source; DC 3
Testitem: FRadiation Test Date: 141 1/04/
Temp{ C¥Hum(%) 26 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode; T 2480MHz Distance:  3m
W odel: iLDr-150
Manufacturer:
MNote:

1100 dBu¥/m

100

90

80

n

60

&

40

an

20.0 : i : i : P

1000.000 2000 3000 5000 600D FOOO S000 3000 18000.0 MHz

Freg. Reading Factor Result Limit  |Margin Height | Degree

No. (MHZ) | (@Buvfm) | (@B) | (dBuvim) | (dBuvirm) | @By | DEE | emy | degy | TREMEK

1 7480000| O96.08 | -605 | 9003 7 7| peak
4080024| 4534 096 | 4570 7400 |-20.30] peak
4950024| 3805 036 | 3841 5400 |-1553] AVG




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17045187 001 Seite 58 von 82
Test Report No. Page 58 of 82
ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1 Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-268503230
Science & Industry Park Nanshan Shenzhen P.R.China Fax: +B6-0755-26503396
Job Mo:  LAMNZ #496 Polarization:  Horizantal
Standard: FCC Class B 3M Radiated Power Source:  DC 3
Testitern: Radiation Test Date: 14/11/04/
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: TH 2402MHz Distance:  3m
Model: iLDOM-150
tWanufacturer:
Mote:
Q0.0  dBuw/m
limit 1 —
80 ------------------------------------------------------------------------------------------
70
60 ------------------------------------------------------------------------------------------
50 WWMWW%
40 b ------------------------------------------------------------------------------- G-
11 T .........................................................................................
PO |l
T T .........................................................................................
0.0 ;
18000.000 20000 26500.0MHz
Freqg. Reading Factor Fesult Limit  [Margin Detectoy | 00t | Deares | o "
NOo i) | @Buvim) | @By | (@Buvim) | @Buvim) | (@g) | P | em | ceny | REMA
1 29631334 3312 18.60 51.72 7400 |-22728] peak
2 29631334 2043 18.60 39.03 5400 |[-1487( AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.2 . Changyuan Mew Material Fort Keyuan Rd, Tel:+86-0755-26503250
Science & Industry Park Nanshan Shenzhen P R China Fax:+86-0755-26503396
JobMo.: LAMZ2#497 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DT 3V
Testitem: Radiation Test Date: 14/11,/04f
Temp{ Cl¥Hum.(%) 23 C/48% Time:
EUT: Laster Distance Meter Engineer Signature:
Maode: T 2402MHz Distance: 3Im
Model:  iLDM-150
M anufacturer:
Maote:
9.0  dRuv/m
limit 1- —
80 ..........................................................................................
70
60 ------------------------------------------------------------------------------------------
50 Wwwwwmwwwwww
T ---------------------------------------------------------------------- S
1 T .........................................................................................
S U AN
8 T ..........................................................................................
0.0 :
18000000 20000 26500.0 MHz
Freg. Reading Factar Result Limit  |Margin Detector | HEHONT | Degree | o y
he. MHz) | dBuvim) | (@B) | (Buwim) | (wBuvim) | @B) | | em | es) | T
1 24868 1258 32488 18.33 50 .89 7400 |-23.11] peak
2 24888 128 2038 18.33 g7 54 .00 | -15.28] AVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: Z# Chamber
F1 Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0752-26503290
Science & Industry Park,Manshan Shenzhen P.R.China Fax: +B6-0755-26503396
Job Mo LANZ #4098 Paolarization:  “ertical
Standard: FCC Class B 3M Radiated Power Source: DT 3y
Testitern: Radiation Test Date: 1411704/
Temp( C¥Hum.(%) 23 C/48% Time:
EUT: Laster Distance Meter Engineer Signature;
MWMode: T 244 1M Hz Distance: 3dm
WModel: iLOmM-150
Manufacturer:
Mate:
900 dBuvim
limit 1 —
80 ..........................................................................................
70
60 ------------------------------------------------------------------------------------------
: 1
B i 5 ARSI  r WSii e  PAS
A0 b ; ------------------------------------------------------------------------------- Er ----------
11 T ..........................................................................................
20 ------------------------------------------------------------------------------------------
8 T ...........................................................................................
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
Detect R K
Noo bz | @Buvim) | @B) | (dBvim) | @Buvimy | @By | | em | ey | TN
1 25881715 32.01 1888 50.59 7400 [-2341| peak
2 25881715 2067 1888 3925 5400 [-14.75| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1 . Bldg A Changyuan MNew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax +BB-0755-26503396

Job Moo LAMZ #4849

Testitem: Radiation Test

MMode: TH 2441MHz

Model: iLDOM-150
tWanufacturer:

Standard: FCC Class B 3M Radiated

Temp( CYHum. (%) 23 C/48%
EUT: Laster Distance Meter

Falarization:

Fower Source:

Date: 14/11/04/

Time:

Engineer Signature:
Distance:

3m

Harizantal
DC Ay

Mate:

900 dBuv/m

70

BO oo e

B0 | oo e

s0 WWWWWMWWMM

T ------------------------------------------------------------------------------------------
5 E. -----------------------------------------------------------------------------------------
20 e S A
MW | USRI RRR ISR
0.0
18000000 20000 26500.0MH=
Freq. Reading Factor Result Limit  |Margin Detetor | HEIONt | Degree | .
Mo (MHZ) | (@dBuvim) | (dB) | (dBuv/m) | (dBuvimm) | (@B) | | em | cdeay | TET
1 25800759 3255 18685 | 51.20 7400 |-22.80] peak
2 75800 759| 2075 1865 | 3040 5400 |-14.60] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
F1 Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-2682032490
Science & Industry Park Nanshan Shenzhen P.R.China Fax +8B-0755-26503396
Job Mo LANZ#500 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Fower Source: DC 3y
Testitern: Radiation Test Date: 14/11/04f
Temp[ Ci¥Hum (%) 23 C/48% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: TH 2480MHz Distance: 3m
Model: iLOM-150
Manufacturer:
Mote:
9.0 diuv/m
limiit1 —
80 ..........................................................................................
70
60 ..........................................................................................
50 MMWWW“H“WWMM“@M«AAWWMWWW
Y ------------------------------------------------------------------------------------- F
1 .....................................................................................
20 -------------------------------------------------------------------------------------
T ......................................................................................
0o :
18000000 20000 26500.0 MHz
Freq. Reading Factar Fesult Limit  [Margin Detastqr | TEENt | Degres | o y
ool bz [@Buvim) | @B) | @dBuvim) | Buvim) | @ey | P | em | eny | RET
1 26102 .481 22.90 18.76 5166 7400 [-22.34( peak
2 26102 481 20.87 18.76 39 .63 5400 |[-14.37 AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1 BldgA Changyuan New Material Fort Keyuan Rd,

Soence & Industry Park MNanshan Shenzhen P.R.China

Site: 2#% Chamber

Tel:+86-0755-26503280
Fax: +B88-0755-26503396

Job Moo LAMZ2#501 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3
Testiterm: Radiation Test Date: 14411/04f
Temp( CYHum.(%) 23 C/48% Time:
EUT: Laster Distance Meter Endineer Signature:
Mode: Tx 2480MHz Distance: 3Im
M odel: iLOmM-150
M anufacturer:
Mote:
90.0  dBu¥/m
limit1 —
BO | ------------------------------------------------------------------------------------------
70
. ..........................................................................................
: 1
o MWWWWWWWW"MWWM
A0 ................................................................ d e
A | ..........................................................................................
2D e ..........................................................................................
8 T ...........................................................................................
0.0
18000.000 20000 265000 MKz
Freq. Reading Factar Result Limit  [Margin Detector | HEiONt | Degree | y
No. (MHZ) | (@Buvim) | (@B) | (dBuvim) | @Buvim) | @By | | e | ddegy | o
1 24428 724 32.81 18.03 50.54 7400 |[-2348| peak
2 24428 724 2045 18.03 3548 8400 [-15.52] AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 1# Chamber
F1Bldg.& Changyuan New Material Part Keyuan Rd, Tel:+88-0755-26503200
Science & Industry Park Nanshan Shenzhen PR China Fax +8B-0755-26503396
Job Mo, LANZ #9 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source:  DC 3V
Testitern: Radiation Test Date: 14/11/04f
Temp.[ ClHum(%) 25 C/559% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: TH 2402MHz Distance:  3m
Wodel: iLOM-150
Manufacturer:
Mote:
9.0  dBuv¥/m
limit1
limit2: —
1
70
T
T
an Lo N L il - A kL
b
WMWWWMMWM@WMWWM
L =S i i i i i i i
2 1
L
0.0
2310.000 2390.0 MHz
Freg. Reading Factor Result Limit  |Margin Height | Degrae
NO iy [dBuvimy | @B) | (@Buvim) | (dBuvimy | @By | PR | m | (deny | Remak
1 2319792 43.20 -6.50 36.70 400 | -37.30| peak
2 2319792 32.584 -6.50 26.04 54 .00 | -27.856 AVG




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17045187 001 Seite 65 von 82
Test Report No. Page 65 of 82
8 ACCURATE TECHNOLOGY CO., LTD. Site: T# Chamber
F1Bldg.& Changyuan New Material Part Keyuan Fd, Tel:+8B-0755-26503280
Science & Industry Park Manshan Shenzhen P R .China Fax +86-0755-26503386
Job Mo LANZ #10 FPolarization:  Vertical
Standard: FCC (Band Edge) Power Source: DC 3
Testitern: Radiation Test Date: 14/11/04/
Temp.{ CYHum (%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: T 2402MHz Distance:  3Im
Model: iLOM-150
Manufacturer:
MNote:
900  dBuV/m
limit1
limit2: —
Y e S
70
Y S HH
1
AN | 7T T L
s g AN Do Ao B AL ot b g tec e s A A A bt g i
1
|
L
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Noo 1 bzy | Buvim) | 0B) | coBuvim) | dBuvimy | (dB) | DEEEO| | ceny | REMAK
1 2331773 43.14 -6.47 3J6.67 7400 |-37.33| peak
2 2331773 31.92 -B47 2545 8400 |-28.85) AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1.Eldg A Changyuan New M aterial Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P.R.China

Site: 1% Chamber

Tel:+868-0755-265032480
Fax +86-0755-26503306

Job Mo LANZ #15
Standard: FCC (Band Edge)
Testitem: Radiation Test

EUT: Laster Distance Meter
Mode: T 2480MHz

Model: iLOM-180
Manufacturer:

Temp CHHum.(%) 25 C/55%

Falarization:

Power Source:

Date: 14/11/04/f

Time:

Engineer Signature:
Distance:

am

Yertical
OC 3

Mate:

0.0 dBu¥/m

Tt
Tirmt2- —
1
70
1
L
40
an
| T T T
L
LINI}
2483 500 25000 MHz
Freg. Reading Factor Result Limit  |Margin Height | Degrae
MO b | @Buvim) | (0B | (Buvim) | (dBuvim) | (dB) | PR | e | gy | FReme
1 3483500] 4781 504 | 4187 7400 |-32.13| peak
2 7483500| 4008 | -604 | 3404 5400 |-19.08] AVG
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& ACCURATE TECHNOLOGY CO., LTD. Site: T# Chamber
F1Bldg.A Changyuan Mew Material Port Keyuan Rd, Tel:+88-0725-26503280
Science & Industry Park Manshan Shenzhen P.R.China Fax: +86-0755-2650334B
Job Mo LAMZ #16 Polarization:  Harizontal
Standard: FCC (Band Edge) Power Source: DC 3V
Testitern:  Radiation Test Date: 14/11/04/f
Temp{ ClHum (%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
MW ode: TH 2480MHz Distance:  3m
W odel: iLDM-150
Manufacturer:
MNote:
900 dBuvim
limit1
limit2 —
1 R
70
S
1 S
L S i - G S i B
T S
1
L S
0o
2483500 25000 MHz
Freg. Reading Factar Result Limit  |Margin Height | Degree
N minn) | Bwvimy | @By | (oBuvimy |(dBuvimy | (oBy | D] e | oegy | Remark
1 2483500 4505 -B.04 3801 7400 |-34.99| peak
2 2483500 34.94 -6.04 28.90 7400 |-45.10| peak
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5.2 Radiated Emissions

5.2.1 Radiated Emissions

RESULT: Pass
Date of testing : 2014-11-04
Test standard : FCC Part 15.109(a)
ICES-003 Issue 5 August 2012
Basic standard : ANSI C63.4: 2009,
Limit : Refer to FCC Part 15.109 (a)
Kind of test site : Shield room
Test setup
Operation mode : C
Ambient temperature : 25°C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

For details refer to the test plots below.
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ACCURATE TECHNOLOGY CO. ,LTD

RADIATED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Cperator:

Test Specification:
Comment:

dtart of Test:

SCAN TABLE:

Short Description:
Btart Btop
Fregquency
2.0 kH=
150.0 kHz

Fregquency
150.0 kH=z
30.0 MH=

Later Distance Meter M/N:iLIM-150

on

Z#s8hielding Room
LAN

Do 3V

b

2014-11-04 /

"LFRE Fimn"

SUE ATD VTERMZ 1.70
Detector Meas
Time
QuasiPeak 1.0 =
QuasiPeak 1.0 =

Step
Width
100.0 Hz
3.0 kHz

Ir

Eandw.
Z00 H=
2 kH=z

Transducer

1516M
131eM

Level [dBpim |
130

100

. [

-

* 20k 30k 4k

G0k 100k 200k 300k 500k YOOk 1M
Frequency[Hz]

Gl 10mM 30

MEF E-1102-01 pre=
] 1M LETFE

Voltage AU
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ACCURATE TECHNOLOGY CO. ,LTD

RADIATED EMISSION STANDARD FCC PART 15 B

EUT: Later Distance Meter M/N:iLIM-150
Manufacturer:
Operating Condition: On

Test Site: Z#s8hielding Room
Cperator: LAN

Test Specification: DC 3V

Conment: T

gtart of Test: 2014-11-04 /

SCAN TABLE: "LFRE Fin"

Short Description: 2UB STD VTERMZ 1.70

Btart Btop Step Detector Meas. IF Transducer

Fregquency Frequency Width Time EBandur.

2.0 kH= 150.0 kH= 100.0 H= QuasiPeak 1.0 = Z00 Hz 1516M

150.0 kHz 30.0 MH= 3.0 kHz CuasziPeak 1.0 = S kHz 131eM

Level [cBpim |

130

-_-""---.-
100
=]
.

=]

40

20

|:| _______ 1 ol - . . e— S
- T [ [ [T1] i N [

* 20k 30k 4k GOk 100k 200k 300k 500k 7OOK 1M 2 3 4 BM 10mM 30
Frequency[Hz]
MES E-1104-0Z_pre

1. IM LERTE Voltage AU
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ACCURATE TECHNOLOGY CO. ,LTD

RADIATED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment:

Btart of Test:

SCAN TABLE:

Short Description:

Later Distance Meter M/MN:iLDM-150

On

Zffshielding Room
LAN

Do 3V

a

Z014-11-04 /

"LFRE Fin"

FUB 3TD WTERME 1.70

dtart dtop dtep Letector Meas. IF Transducer
Frequency Freguency Width Time Bandw.
5.0 kHz 150.0 kHz 100.0 H= CDuasiPeak 1.0 = Z00 Hz 1516M
150.0 kH= 30.0 MH= 5.0 kH=z QuasiFeak 1.0 = 9 kH= 1516M
Level [dBpam |
130
i e U
100
a
_"'---.-..__ I
i
40
200
i} i - - o
- [ T s |
* 20k S0k 40k BOK 10k 200k 300k SOk VOO 1ht 2n o 3 4h BM 10m 30m
Freguency [Hz)
MEE E-1104-032_pre
(s L. IM  LETE Woltage 20
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& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1Bldg A Changyuan New Material Part Keyuan Rd, Tel:+868-0755-28503230
Science & Industry Park Nanshan Shenzhen P R .China Fax +BB-0755-26503386
Job Mo LANZ #25 Polarization:  Yertical
Standard: FCC Class B dM Radiated Power Source: DC 3
Testitern:  Radiation Test Date: 14/11/04/f
Temp. CYHum(%) 20 C/50% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: on Distance:  dm
Model:
Manufacturer;
aote:
700  dBuv/m
limiit1 -
(1]
50
40
a0
20
10
30,000 40 50 &0 70 80 300 400 500 GO0 700 10000 MHz
Freg. Reading Factor Result Limit  [Margin Height | Deares
NO L bz | Buvim) | (B) | (dBuvim) | dBuvimy | (dEy | DEE | e | eny | ReEMerk
1 204 4532 46.72 -2007 2B.632 43480 |-18.85] QF
2 G04 B456( 4725 -11.56 35.69 46.00 |[-10.31 QF
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8 ACCURATE TECHNOLOGY CO.,LTD.
F1 Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P .R.China

Site: 28 Chamber

Tel:+86-0755-268503280
Fax +86-0755-26503396

Job Moo LANZ #26

M ode: on
M odel: iLOm- 150
M anufacturer:

Distance:  3m

FPolarization:  Horizontal
Standard: FCC ClassE 3M Radiated Power Source: DT 3v
Testitern: Radiation Test Date: 14/11/04/
Temp.( CW¥Hum(%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:

Mote:

70.0 dBuv/m

a0

40

1 H 1
6D | ... e E— I b R R Loooooo P

limit1:

an
20
10
0.0 : Lo : : : : : { :
0000 &0 S0 60 70 80 300 400 500 600 700 10000 MHz
Freg. Reading Factar Result Limit  [Margin Height | Degree
Nl bz [ Bwvim) | By | @Buvim) | dBuvim) | (dBy | PR | e | (gegy | FETRK
1 203.3415 47 61 2012 2749 4350 -16.01 QR
2 04 5143 2428 -11.56 42732 48.00 -3.28 QR
3 803.0280 40.10 773 32.37 48.00 -13.683| QF
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& ACCURATE TECHNOLOGY CO., LTD. Site: Z# Chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen P.R.China Fax:+BB-0755-26503386
Job Mo LANZ #23 Paolarization:  Horizontal
Standard: FCC Class B M Radiated Power Source: DC 3V
Testitern:  Radiation Test Date: 1471 1/04/4
Temp [ Cl¥Hum.(%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: on Distance:  3m
WModel: iLOM-150
Manufacturer
Mote:
9.0  dBuwW/m
limit1
0 SRR USRS NN SN U U S O L SSS
70
60
50
4n
a0
20
W SE— S
0.0 : : : i : o
1000000 2000 3000 5000 6000 7000 S000300D 18000.0HHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No b b [ @Buvim) | ) | (Buvim) | @Buvimy | By | P e | qsegy | ReEmark
1 15248.165 1.79 48.90 50.69 T4.00 [-23.31| peak
2 15248.165 -8.07 48.90 40.83 24.00 [-13.17 AVG
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& ACCURATE TECHNOLOGY CO., LTD. Site: 2% Chamber
F1Bldg,A,Changyuan New Material Fort Keyuan Fd, Tel:+88-0755-268503230
Science & Industry Park Nanshan Shenzhen P.R.China Fax: +BB-0755-26503356
Job Mo LANZ #24 Palarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitemm: Radiation Test Date: 14/11/04f
Temp [ CWHum(%) 25 C/55% Time:
EUT: Laster Distance Meter Engineer Signature:
hWode: on Distance:  3m
Wodel: iLOM-150
Manufacturer:
Maote:
0.0 dBuVim
limit1
P TR SN NS PN SUSRO NSNS AN U DU SO SS—
70
60
50
40
30
20
W A— T
0.0 i : : : : P
1000.000 2000 3000 5000 6000 7000 $0009000 18000.0MHz
Freqg. Feading Factor Result Limit  [Margin Height | Degree
Noo b b | Buvim)y | @B) | (@Buvim) | (@Buvimy | (dB) | DR | e | (degy | FReme
1 14344 025 1.08 49 65 a0.74 7400 |[-23.2B| peak
2 14344 025 -7 86 49 65 41.79 8400 [-12.21] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2% Chamber
F1 BldgA Changyuan New Material Port Keyuan Rd, Tel:+B86-0755-2B503250
Science & Industry Park Nanshan Shenzhen P.R.China Fax: +B6-0755-26503396
JobMNo: LANZ#7E Paolarization:  VYertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 14/11/04/
Temp( CYHum (%) 23 Ci48% Time:
EUT: Laster Distance Meter Engineer Signature:
Mode: on Distance: 3m
WModel:  iLDM-150
Manufacturer:
MNote:
900  diuV/m
limit1 —
80 ..........................................................................................
70
60 ------------------------------------------------------------------------------------------
D i A A g A e
40 [l ----------------------------------------------------------------------- S
11 .........................................................................................
1 LS
L o
0.0 ;
18000000 20000 Z6500.0 HHz
Freq. Reading Factaor Result Limit  |Margin Detectqr | FEONt | Degree | "
ool Hn | euviy | @By | @Buvim) | Buviey | ey | | em | megy | REM
1 24845 345| 3310 18.36 5146 7400 |-22 84| peak
2 248945 345 2188 18.36 358.94 5400 |-14.06[ AVG
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ACCURATE TECHNOLOGY CO._, LTD. Site: 2# Chamber
F1.Bldg,A.Changyuan Mew Material Port Keyuan Rd, Tel:+B6-0755-26503280
Science & Industry Park Nanshan Shenzhen P.R.China Fax +86-0755-265033596
Jdob Mo LAMZ #77 Polarization:  Haorizantal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitern: Radiation Test Date: 1411/04/
Temp( C¥Hum.(%) 23 C/48% Time:
EUT: Laster Distance Meter Engineer Signature;
Mode: on Distance: 3m
Model:  iLDM-150
M anufacturer:
Mote:
900  dbuv/m
limit1 —
BO | oo ------------------------------------------------------------------------------------------
70
1 ------------------------------------------------------------------------------------------
! 1
50 W”WWMMWWWWWW
o | OO E S
11 .........................................................................................
1 U S
0 | .........................................................................................
0.0 ;
18000.000 20000 Z6500.0 WKz
Freq. Reading Factor Result Limit  |Margin Detector | HElEht | Dearee | o "
he. (MHz) (@Buv/m) | (dB) | (0Buvim) |(dBuvim)| @B) | | @m | (deg) | T
1 25611474 31.63 18.88 6022 7400 |-23.78| peak
2 25611475 2013 18.88 J8.72 5400 |-15.28| AVG
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6. Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : FCC KDB Publication 447498
RSS-102 Issue 4

The minimum distance for the EUT is 5mm, since maximum peak output power of the
transmitter is 1.10mW (0.43dBm), which is far below the SAR exclusion threshold level 10
mW (Appendix A, SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and <50 mm),
hence the EUT is excluded from SAR evaluation according to FCC KDB publication 447498
D01: Mobile and Portable RF Exposure. Guidance v05.

And the EUT is exempted from routine evaluation limits (SAR Evaluation) according to
clause 2.5.1 of RSS-102 Issue 4 as well.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Spurious Emissions, 9 KHz-30MHz
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Photograph 3: Set-up for Radiated Spurious Emissions, 1GHz-18GHz
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Photograph 5: Set-up for radio spectrum test
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